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. INSPECTION CERTIFICATE & MILL TEST REPORT - EN 10204 3.1

L CUSTOMER : MANUFACTURER'S MIRNO. FRG /27330-G
ST \ . ) - SYMBOL DATE 24.07.2008
. o - - MATERIAL SPECIFICATION - JASTMA182/A182M- 09 ;
; % ASME SA182/SA182M - 03 e
- . GRADE F316/316L (
SR DIMENSIONAL SPECIFICATION ASNE B16.5 2009
MATERIAL CONFORMS TO NACE MR 0175 - 2003 & NACE MR 07032005 |

ORDERNO. : - 1253807 ATL, R STAINLESS STEEL FORGED FLANGES s
CHEMICAL ANALYSIS ;
; L S T E— ) 113 3 %ka xS %S %> %Cr %9 W0 N2Prd HS
1 [& SORF 1508 80551 5 0.020 173 045 002¢ [ 06 16.58 1 204 758
2z SORF 1502 80261 400 0.020 172 047 0.010 0.040 16.63 10.03 2.02 760
3 ae SORF 1508 18034 30 0.021 1.71 043 0.019 0.042 1673 10,04 203 780
4 I3 SORF . 1502 17735 7| 100 2.023 176 e4s 0.015 0.035 16.60 10.04 202 750
5 (3 SORF 3002 17035 20 0.023 1.81 0.41 0.018 0.033 1659 10.04 203 720
€ ¢ SORF 1502 802614 120 0.020 172 0.47 0.610 0.040 16.63 10.03 202 7%0
7 ¢ SORF 3004 30244 25 025 1.7 043 0.012 0.038 16.81 10.02 2.02 %0 -
8 [ - SWRFS40 1502 79897 25 0.025 1.7 0.41 0.02¢ 0.03% 16.78 10.08 2.04 520 .
. McCHANICAL PROPERTIES UIPACT TEST
MEAT " TeM DESCRPTION TENSILE ViELD L AT REOUCTION OF GURPY V0T AT AT DOc9)
STRENGTH STRENGTH * AREA % eS|
{Moa) : oY) Lomtd 1 2 3 AVG feeny S
80581 |18~ ~SORE 1%¢F 2206 25332 3130 [5:4F] < < < - 182 ~
80261 |2° SORF 1508 §51.31 | 25547 5420 70.79 - - - - 156
18034 |21~ SORF 1508 52438 224.02 6020 7438 - - - - 153
o {735 |3 SCRF 1502 5422t 28505 5540 69.02 . - - - 30
17035 {3° SORF 3002 §19.5¢ 23438 £€5.00 7241 - - - - 143
80261 |4 SORF 150¢ 25431 25547 5430 7079 - - - - 158
80244 |4° SORF 3008 527 ! 25555 56.80 7299 - - - . 154
73%97 |41z SWRF S40 1502 54895 25507 5229 71.68 - - - . 133 ;
SELTING PROCESS ) : INGUCTION § 400 (IRS) | CONCAST ;
+ SOLUTION ANNZRLED AT 10500 AND\VATER QUENGHED :
e ;:mmmnmwmm ' :
T SATISFACTORY

P ' Asﬁiizsbmme

26 ne 2010

cooo(QQZJ
/J:nl G B
T




